Previous Page: 06-61Previous Page Next Page Next Page: 06-63
Part Number Description Quantity Additional Notes Photo Left or Right Hand Steering Left or Right Hand Appears in Stanpart
Hardware Cat?
517782 Screw 4 No Photo 0
625624 Bezel to Console Nut 4 No Photo 0
715029 Facia Level Vent Hose 1 No Photo 0
625557 Heater Control Knob 3 No Photo 0
625895 Knob Attachment Clip 3 No Photo 0
623672 Seal OCL Air Outlet 1 No Photo 0
WL208 Spring Washer ID 5/16" OD 0.58" 2 No Photo 1
WP8 Plain Light Washer ID 5/16" OD 0.69" 2 No Photo 1
HU805 Hex Head Setscrew 5/16" UNF X 5/8" 2 No Photo 1
519040 Setscrew 2 No Photo 0
HN2008 Plain Nut 5/16" UNF 1/2" AF 0.270"/0.260" Nom Thickness 2 No Photo 1
715029 Facia Level Vent Hose 1 No Photo 0
631002 Bracket Assembly 1 No Photo 0
715027 Demister Hose 1 No Photo 0
HN2007 Plain Nut 1/4" UNF 7/16" AF 0.220"/0.210" Nom Thickness 1 No Photo 1
WP7 Plain Washer - Light 1/4" ID x 0.63" OD 1 No Photo 1
519035 Setscrew 1 No Photo 0
FF2544 Unknown 1 □ /4 finish - Chromate Passivated Electro Plated Zinc - Colour, Pale Translucent Yellow. Simmonds 'J' Type Thread.
No Photo 1
WP4 Plain Light Washer No. 8 ID x 0.38" OD 1 No Photo 1
YH8504 Screw - Self Tapping - Hexagon Head - No, 10 x 1/2" Long  'J' Type Thread (For ue with appropriate Simmonds Spire Nuts 1 No Photo 1
625636 Heater to Dash Seal 1 No Photo 0
CJ3014 Hose Clip 1 No Photo 0
519031 Setscrew Washer 2 No Photo 0
CS4016 Hose Clip - Supergrip 1" Diameter 1 No Photo 1
626361 Water Valve 1 No Photo 0
CS4016 Hose Clip - Supergrip 1" Diameter 1 No Photo 1
626849 Engine to Valve Hose 1 □ Up to LF10316
No Photo 0
157381 Hose 1 □ From LF10316
No Photo 0
626848 Valve to Unit Hose 1 □ Up to LF10316
No Photo 0
157380 Hose 1 □ From LF10316
No Photo 0
CS4016 Hose Clip - Supergrip 1" Diameter 1 No Photo 1
625623 Water Valve Bracket 1 No Photo 0
625637 Heater Pipes to Dash Seal 1 No Photo 0
CJ3014 Hose Clip 1 No Photo 0
627065 Drain Tube Seal 1 No Photo 0
154646 Outlet Hose 1 □ Up to LF10316
No Photo 0
157382 Hose 1 □ From LF10316
No Photo 0
716632 Air Temperature Control Bezel 1 □ Up to LE11276
No Photo 0
725529 Bezel 1 □ From LE11276
No Photo 0
623762 Bracket Assembly Air Condition Support 1 No Photo 0
715027 Demister Hose 1 No Photo 0
WP7 Plain Washer - Light 1/4" ID x 0.63" OD 3 No Photo 1
519033 Setscrew 3 No Photo 0

Notes
No notes found for this page



PDF

Valid HTML 4.01 Transitional